

DATE : **08.11.2012**

REPORT NO : 1211001

TESTED PRODUCT : **13135 - Sürme Ayarlı Makara**

COMPANY NAME : ERPEN Pencere ve Kapı Aksesuarları San. Ve Tic. Ltd. Şti.

PLACE OF PRODUCTION : ERPEN Pencere ve Kapı Aksesuarları San. Ve Tic. Ltd. Şti.

ADDRESS OF THE PLACE OF PRODUCTION : Kazımkarabekir Cad. No: 82 Ulucak – Kemalpaşa / İZMİR

TELEPHONE AND FAX : 0 232 877 09 94 – 0 232 877 09 95

DATE AND TIME OF TEST START : 05.11.2012 / 10:00

DATE AND TIME OF TEST FNISH : 06.11.2012 / 15:00

No	Date / Time	Notes	Attachments
1	05.11.2012 10:00	100 kg with pulley is mounted on two test started.	
2	05.11.2012 12:00	720 cycles were checked, and no deformation was observed.	
3	05.11.2012 18:00	2880 cycles were checked, and no deformation was observed.	
4	06.11.2012 10:00	8640 cycles were checked, and no deformation was observed.	
5	06.11.2012 12:00	9360 cycles were checked, and no deformation was observed.	
6	06.11.2012 15:00	10440 cycles were checked, and no deformation was observed. The test was terminated.	

DENEYİ YAPAN**ONAY****Serdar EMEN
Kalite Müdürü**

